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Test location

Company name Nemko Spa

Address Via del Carroccio, 4

City Biassono

Province MB

Postal code 20853

Country Italy

Telephone +39039 2201201

Facsimile +390392201221

Website www.nemko.com

Site number FCC: 682159; IC: 9109A (10 m semi anechoic chamber)

Limits of responsibility

Note that the results contained in this report relate only to the items tested and were obtained in the period between the date of initial receipt of samples
and the date of issue of the report.This test report has been completed in accordance with the requirements of ISO/IEC 17025. All results contain in this
report are within Nemko Spa ISO/IEC 17025 accreditation.

Copyright notification

Nemko Spa authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for use by the company’s employees only. Any use
which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third parties. Nemko Spa
accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based on this report.
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Section 2: Summary of test results

Section 1. Report summary

Nemko

1.1  Applicant and manufacturer

Company name
Address

1.2  Test specifications

Eurotech SpA
Via Fratelli Solari 3/a 33020 Amaro, UD, Italy

FCC 47 CFR Part 15, Subpart E, Clause 15.407
RSS-247, Issue 2, February 2017

1.3 Test methods

Unlicensed National Information Infrastructure Devises
Digital Transmission Systems (DTSs), Frequency Hopping Systems (FHSs) and Licence-Exempt Local Area
Network (LE-LAN) Devices

789033 D02 General UNII Test Procedures New
Rules v02r01 (Dec 14, 2017)

ANSI C63.10 v2013

RSS-Gen Issue 5 (April 2018), Amendment 1
(March 2019)

1.4 Statement of compliance

Guidelines for Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part
15, Subpart E

American National Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices
General Requirements for Compliance of Radio Apparatus

In the configuration tested, the EUT was found compliant.

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product under test complies in full with the
requirements tested. The test results relate only to the items tested.

See “Summary of test results” for full details.

1.5 Exclusions

None

1.6  Test report revision history

Revision # Date of issue

Details of changes made to test report

392986-3TRFWL July 7, 2020

Original report issued
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Section 2: Summary of test results

CN:emko

Section 2. Summary of test results

2.1  FCCPart 15 Subpart C, general requirements test results

Part Test description Verdict
§15.31(e) Variation of power source Pass!
§15.203 Antenna requirement Pass?

Notes: 'Measurements of the variation of the input power or the radiated signal level of the fundamental frequency component of the emission, as
appropriate, was performed with the supply voltage varied between 85 % and 115 % of the nominal rated supply voltage. No noticeable output power
variation was observed
2The Antennas uses a unique coupling to the intentional radiator.

2.2 FCCPart 15 Subpart E, test results

Part Test description Verdict
§15.403(i) Emission bandwidth Pass
§15.407(a)(1) Power and density limits within 5.15-5.25 GHz band Pass
§15.407(a)(2) Power and density limits within 5.25-5.35 GHz and 5.47-5.725 GHz bands Pass
§15.407(a)(3) Power and density limits within 5.725-5.85 GHz band Pass
§15.407(b)(1) Undesirable emission limits for 5.15-5.25 GHz band Pass
§15.407(b)(2) Undesirable emission limits for 5.25-5.35 GHz band Pass
§15.407(b)(3) Undesirable emission limits for 5.47-5.725 GHz bands Pass
§15.407(b)(4) Undesirable emission limits for 5.725-5.85 GHz band Pass
§15.407(b)(6) Conducted limits for U-NII devices using an AC power line Pass
§15.407(e) Minimum 6 dB bandwidth of U-NII devices within the 5.725-5.85 GHz band Pass
§15.407(g) Frequency stability Not performed
§15.407(h)(1)* Transmit power control (TPC) Not performed
§15.407(h)(2)* Dynamic Frequency Selection (DFS) Not performed

Note: !DFS and TPC requirements are only applicable to 5.25-5.35 GHz and 5.47-5.725 GHz bands

2.3 ICRSS-GEN, Issue 5, Mar 2019, Amendment 1, test results

Part Test description Verdict
6.6 Occupied Bandwidth Pass
7.1.2¢ Receiver radiated emission limits Not applicable
7.1.3% Receiver conducted emission limits Not applicable
8.8 Power Line Conducted Emissions Limits for Licence-Exempt Radio Apparatus Pass
8.112 Frequency stability Not performed

Notes: *According to sections 5.2 and 5.3 of RSS-Gen, Issue 5, Amendment 1: if EUT does not have a stand-alone receiver neither scanner receiver, then it
exempt from receiver requirements.
2According to section 8.11 of RSS-Gen, Issue 5, Amendment 1: if the frequency stability of the licence-exempt radio apparatus is not specified in the
applicable standard (RSS), measurement of the frequency stability is not required
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Section 2: Summary of test results

CN:emko

2.4 |CRSS-247, Issue 2, test results

Section Test description Verdict

6.1* Types of Modulation Pass
6.2.1.1 Power limits for 5150-5250 MHz band Pass
6.2.2.1 Power limits for 5250-5350 MHz band Pass
6.2.3.1 Power limits for 5470-5600 MHz and 5650-5725 MHz bands Pass
6.2.4.1 Power limits for 5725-5850 MHz band Pass
6.2.4.1 Minimum 6 dB bandwidth Pass
6.2.1.2 Unwanted emission limits for 5150-5250 MHz band Pass
6.2.2.2 Unwanted emission limits for 5250-5350 MHz band Pass
6.2.2.2 TPC requirements for devices with a maximum e.i.r.p. greater than 500 mW Not applicable
6.2.2.3 e.i.r.p. at different elevations restrictions for 5250-5350 MHz band Not applicable
6.2.3.2 Unwanted emission limits for 5470-5600 MHz and 5650-5725 MHz bands Pass
6.2.4.2 Unwanted emission limits for 5725-5850 MHz band Pass

6.3 Dynamic Frequency Selection (DFS) for devices operating in the bands 5250-5350 MHz, 5470-5600 MHz and

5650-5725 MHz Not applicable

Notes: 1 The EUT employs digital modulation: 802.11a/n

2.5 Sample information

Receipt date May 18, 2020
Nemko sample ID number 392986 sample 1/12 and sample 1/1

2.6  EUT information

Product name DYGATE-20-30

Model DynaGATE-20-30-22

Model variant DynaGATE-20-30-00, DynaGATE-20-30-10, DynaGATE-20-30-20
Serial number H120CRA0003, H120CRA0O005

2.7 Technical information

RSS number and Issue number RSS-247 Issue 2, Section 6, February 2017

Frequency bands 5180-5240 / 5260-5320 / 5500-5720 / 5745-5825 MHz

Frequency Min (MHz) 5150

Frequency Max (MHz) 5850

RF power Min (W), Conducted 18.9 dBm (77.6 mW) @5180-5240 MHz / 18.8 dBm (75.9 mW) @5260-5320 MHz /
17.1 dBm (51.3 mW) @5500-5720 MHz / 15.4 dBm (34.7 mW) @5745-5825 MHz

RF power Max (W), Conducted 19.5 dBm (89.1 mW) @5180-5240 MHz / 19.2 dBm (83.2 mW) @5260-5320 MHz /
19.0 dBm (79.4 mW) @5500-5720 MHz / 18.1 dBm (64.6 mW) @5745-5825 MHz

Measured BW (MHz) (26 dB) 802.11 a/n (HT20):

35.09 @5180-5240 MHz / 33.0 @5260-5320 MHz / 34.45 @5500-5720 MHz / 30.77 @5745-5825 MHz

802.11 n (HT40):

67.28 @5190-5230 MHz / 68.63 @5270-5310 MHz / 66.23 @5510-5710 MHz / 66.68 @5755-5815 MHz
Measured BW (MHz) (99%) 802.11 a/n (HT20):

18.8 @5180-5240 MHz / 18.15 @5260-5320 MHz / 18.85 @5500-5720 MHz / 17.91 @5745-5825 MHz

802.11 n (HT40):

36.99 @5190-5230 MHz / 36.80 @5270-5310 MHz / 37.26 @5510-5710 MHz / 36.69 @5755-5815 MHz
Type of modulation 802.11 a/n
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Section 2: Summary of test results
(Nemko

Emission classification (F1D, G1D, D1D) 802.11 a/n (HT20):
18M8W7D @5180-5240 MHz / 18M2W7D @5260-5320 MHz / 18M9W7D @5500-5720 MHz /
17M9W7D @5745-5825 MHz
802.11 n (HT40):
37MOW7D @5190-5230 MHz / 36M8W7D @5270-5310 MHz / 37M3W7D @5510-5710 MHz /
36M7W7D @5755-5815 MHz

Transmitter spurious, dBuV/m @3 m 43.1 (@201.9900 MHz)
Power requirements 24 Vo,
Antenna information The EUT uses a unique antenna coupling, peak gain 2.3 dBi

2.8 EUT setup diagram

EUT

10C polwer \

2.9 Product description and theory of operation

The EUT is an loT Edge Gateway, E-Mark certified, that addresses the challenges of the next-generation applications for smart transportation and fleet
management. It combines hardware, software and connectivity to bridge the vehicle with leading Cloud services.

It provides protected USB 2.0 and 3.0, one configurable RS-232/422/485, DI/DOs, and dual CAN bus interfaces - plus, a wide range of connectivity capabilities
including two Gigabit Ethernet on M12, up to two LTE Cat 4/6 cellular modem, Wi-Fi, Bluetooth Low Energy, and a GPS with Untethered Dead Reckoning

Radio modules:

WiFi-Bluetooth module Eurotech DG2030
GPS module, U45 U-BLOX, NEO-M8U-0-10
LTE module: QUECTEL, EG25-G

2.10 EUT sub assemblies

Table 2.10-1: EUT sub assemblies

Description Brand name Model/Part number Serial number
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Section 2: Summary of test results

@mko

2.11 EUT exercise details

EUT was set to continuously transmit mode during tests, by test software provided by client.

The EUT runs a Linux operating system which allows for the testing to be performed using engineering test tools and scripts. Communication with the EUT
is via a serial console or Ethernet connection which provides a Linux command line interface for execution of the test tools/scripts. These tools/scripts
configure the radio modules to enable continuous transmission with the ability to adjust modulation, frequency and output power as required.
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Section 3: Engineering considerations

Nemko

Section 3. Engineering considerations

3.1 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

3.2 Technical judgment

The EUT has two WIFI standard and two channel bandwidths; 802.11a with 20 MHz bandwidth standard is chosen to be the representative worst-case due
to higher output power.

3.3 Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.
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Section 4: Test conditions

Nemko

Section 4. Test conditions

4.1 Atmospheric conditions

In the laboratory, the following ambient conditions are respected for each test reported below:

Temperature 18-33°C
Relative humidity 25-70%
Air pressure 860 — 1060 mbar

The following instruments are used to monitor the environmental conditions:

Equipment Manufacturer Model no. Asset no. Cal date Next cal.
Thermo-hygrometer data loggers Testo 175-H2 20012380/305 2019-01 2021-01
Thermo-hygrometer data loggers Testo 175-H2 38203337/703  2019-01 2021-01
Barometer Castle GPB 3300 072015 2019-12 2020-12

4.2 Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages 5 %, for which the equipment was designed.
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Section 5. Measurement uncertainty

5.1 Uncertainty of measurement

The measurement uncertainty was calculated for each test and quantity listed in this test report, according to CISPR 16-4-2 and other specific test standard
and is documented in Nemko Spa working manual WML1002.

The assessment of conformity for each test performed on the equipment is performed not taking into account the measurement uncertainty. The two
following possible verdicts are stated in the report:

P (Pass) - The measured values of the equipment respect the specification limit at the points tested. The specific risk of false accept is up to 50% when the
measured result is close to the limit.

F (Fail) - One or more measured values of the equipment do not respect the specification limit at the points tested. The specific risk of false reject is up to
50% when the measured result is close to the limit.

Hereafter Nemko’s measurement uncertainties are reported:

Measurement
EUT Type Test Range . Notes
Uncertainty
Frequency error 0.001 MHz + 40 GHz 0.08 ppm (1)
0.009 MHz + 30 MHz 1.1dB (1)
Carrier power 30 MHz + 18 GHz 1.5dB (1)
RF Output Power 18 MHz + 40 GHz 3.0dB (1)
40 MHz + 140 GHz 5.0dB (1)
Adjacent channel power 1 MHz + 18 GHz 1.4dB (1)
0.009 MHz + 18 GHz 3.0dB (1)
Conducted spurious emissions 18 GHz + 40 GHz 4.2dB (1)
40 GHz + 220 GHz 6.0dB (1)
Intermodulation attenuation 1 MHz + 18 GHz 2.2dB (1)
Attack time — frequency behaviour 1 MHz + 18 GHz 2.0ms (1)
Attack time — power behaviour 1 MHz + 18 GHz 2.5ms (1)
Conducted Release time — frequency behaviour 1 MHz + 18 GHz 2.0ms (1)
Release time — power behaviour 1 MHz + 18 GHz 2.5ms (1)
Transient behaviour of the tran'smltter— Transient 1 MHz = 18 GHz 0.2 kHz (1)
. frequency behaviour
Transmitter T ient behavi fthet -y P
ransient behaviour of the transmitter — Power 1 MHz = 18 GHz 0% (1)
level slope
Frequency deviation - Maximum permissible
L 0.001 MHz + 18 GHz 1.3% (1)
frequency deviation
Frequency deviation - Response of the transmitter
) ) 0.001 MHz + 18 GHz 0.5dB (1)
to modulation frequencies above 3 kHz
Dwell time - 3% (1)
Hopping Frequency Separation 0.01 MHz + 18 GHz 1% (1)
Occupied Channel Bandwidth 0.01 MHz + 18 GHz 2% (1)
Modulation Bandwidth 0.01 MHz + 18 GHz 2% (1)
0.009 MHz + 26.5 GHz 6.0dB (1)
Radiated spurious emissions 26.5 GHz + 66 GHz 8.0dB (1)
. 66 GHz + 220 GHz 10dB (1)
Radiated
10 kHz + 26.5 GHz 6.0 dB (1)
Effective radiated power transmitter 26.5 GHz + 66 GHz 8.0dB (1)
66 GHz + 220 GHz 10dB (1)
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Measurement
EUT Type Test Range . Notes
Uncertainty
0.009 MHz + 26.5 GHz 6.0dB (1)
. Radiated spurious emissions 26.5 GHz + 66 GHz 8.0dB (1)
Radiated
66 GHz + 220 GHz 10dB (1)
Receiver Sensitivity measurement 1 MHz + 18 GHz 6.0 dB (1)
0.009 MHz + 18 GHz 3.0dB (1)
Conducted Conducted spurious emissions 18 GHz + 40 GHz 4.2dB (1)
40 GHz + 220 GHz 6.0dB (1)
NOTES:
(1) The reported expanded uncertainty of measurement is stated as the standard uncertainty of measurement multiplied by the coverage factor k
=2, which for a normal distribution corresponds to a coverage probability of approximately 95 %
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Section 6.

Test equipment

Test equipment

CN:emko

6.1 Test equipment list

Table 6.1-1: Equipment list

Equipment Manufacturer Model no. Asset no. Cal cycle Next cal.
EMI receiver (20 Hz + 8 GHz) Rohde & Schwarz ESU8 100202 2020-01 2021-01
EMI receiver (20 Hz + 8 GHz) Rohde & Schwarz ESW44 101620 2019-08 2020-08
Trilog Antenna (30 MHz + 7 GHz) Schwarzbeck VULB 9162 9162-025 2018-07 2021-07
Bilog antenna (1 + 18 GHz) Schwarzbeck STLP 9148 9148-123 2018-07 2021-07
Preamplifier (1 + 18 GHz) Schwarzbeck BBV 9718 9718-137 2019-09 2020-09
Horn antenna (18 + 40 GHz) A.H. System SAS-574 558 2020-01 2023-01
Preamplifier (18 + 40 GHz) Miteq JS44-18004000-35-8P-R 1.627 2019-09 2020-09
Controller Maturo FCU3.0 10041 NCR NCR
Tilt antenna mast Maturo TAM4.0-E 10042 NCR NCR
Turntable Maturo TT4.0-5T 2.527 NCR NCR
Semi-anechoic chamber Nemko 10m semi-anechoic chamber 530 2019-09 2021-09
Shielded room Siemens 10m control room 1947 NCR NCR
LISN three phase (9 kHz +30 MHz) Rohde & Schwarz ESH2-Z5 872 460/041 2019-09 2020-09
Shielded room Siemens Conducted emission test room 1862 NCR NCR

Note: NCR - no calibration required, VOU - verify on use

Report reference ID: 392986-3TRFWL
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth

Specification RSS-Gen, Issue 5 Ne m kO

Section 7. Testing data

7.1 FCC 15.403(i) Emission bandwidth

7.1.1 Definitions and limits

15.403(i) For purposes of this subpart the emission bandwidth shall be determined by measuring the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, that are 26 dB down relative to the maximum level of the modulated carrier.
Determination of the emissions bandwidth is based on the use of measurement instrumentation employing a peak detector function with an instrument
resolution bandwidth approximately equal to 1.0 percent of the emission bandwidth of the device under measurement.

7.1.2 Test summary

Test start date

7.1.3 Observations, settings and special notes

Spectrum analyzer settings:

Resolution bandwidth approximately 1% of EBW
Video bandwidth > RBW

Detector mode Peak

Trace mode Max Hold

7.1.4 Test data

See output power measurements

7.2 RSS-Gen 6.6 Occupied bandwidth

7.2.1 Definitions and limits

The emission bandwidth (xdB) is defined as the frequency range between two points, one above and one below the carrier frequency, at which the spectral
density of the emission is attenuated x dB below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit bandwidth)
is to be measured with a detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video bandwidth at least 3x
the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the transmitted signal bandwidth shall be
reported as the 99% emission bandwidth, as calculated or measured.

7.2.2 Test summary

Test start date
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth
Specification RSS-Gen, Issue 5

7.2.3 Observations, settings and special notes

Nemko

Spectrum analyser settings:

Resolution bandwidth:
Video bandwidth:
Detector mode:

Trace mode:

7.2.4 Testdata

1% to 5 % of OBW
>3 x RBW

Peak

Max Hold

Table 7.2-1: 99% bandwidth results

Modulation Frequency, MHz 99% bandwidth, MHz
802.11a

Modulation Frequency, MHz 99% bandwidth, MHz
802.11a

Modulation Frequency, MHz 99% bandwidth, MHz
802.11a

Modulation Frequency, MHz 99% bandwidth, MHz
802.11a

Report reference ID: 392986-3TRFWL
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth

Specification RSS-Gen, Issue 5

7.2.4 Test data, continued

Nemko
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
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CF 5.2 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Tre | X-Value | ¥-Value | Function \ Function Result
11 1 5.201259 GHz 8.28 dBm Qcc Bw 17.500192677 MHz
T1 1 5.1912606 GHz -9.02 dBm CQcc Bw Centroid 5.200010686 GHz
T2 1 5.2087608 GHz -9,11 dBm Occ Bw Freq Offset 10.686081911 kHz
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
f MultiView &-;{ Receiver I Spectrum @1

[ i ]
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz

@ Att 10dB  SWT 1.01 mz & VBW 1 MHz Mode Auto Sweep Frequency 5.2400000 GHz
Input 1AC _PS On__Notch Off
1 Occupied Bandwidth

MI[1] 8.05 dBm
5.2412590 GHz
20 dém
10 dem .nil
N ion ;Wﬁ': i .
o dem gl IJ;F_;,iLﬁ [,4“] Y L O
I b e T e
v’{"\ jil ullu '||‘m|{ lﬁl"w I '\# ‘TU‘ ‘\!.Jr;llljv
-10 dBm J"I. li !!‘. i i ii! li R
T e !“‘i
i i
-20 dBm T Tl r
1t LN\\ Wﬁ]h\uni I| i J'I " '
-30 dBm “ 1 H’" IJW} I
‘ ,HHU Il o
1KY 1 ;
F Y 1IJ | Mi MrJ{}lﬂ; ﬂiri
Mk
i Y| T
| | |rh1['a_ Ml i f!; 1
| | o 1
ki e
n B
ﬂl]i.‘
CF 5.24 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Tre | X-Value | ¥-Value | Function Function Result
M1 1 5.241259 GHz 8.05 dBm Qcc Bw 16.752078158 MHz
T 1 5.2316523 GHz -2.65 dBm Occ Bw Centroid 5.240028344 GHz
T2 1 5.2484044 GHz -4.19 dBm Occ Bw Freg Offset 28.344375301 kHz
ﬂ J Measuring... @R RRERECE L 591%7427052 [ ) .” r[ .' }
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
3

MultiView | Receiver ISpectrum @1
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
@ Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.2606000 GHz
Tnput 1AC PS On_ Notch Off
TOccupied Bandwidth T 2P T
M1[1] -25.13 dBm
5.2412590 GHz
20 dem
10 dBm
] f
Ll I a8 1| ﬂ_a |
0 dBm — ﬂl e
1 !Hillﬂ(l.afﬂ]ﬁww VIII’VJH MI y {’H J H J“m..w\r‘wk
L Tl " | i
-10 dem [ I!r{ — i ‘ T | R
"L IR
!
-20 dem o |"|H ‘ b ,J'c‘, —
KN T
“ 1 |
-30 dBm ‘ ’ I"i- :
it
<40/ dBm- i L‘."I\lv\ : [
Lol 1 |
‘J‘ i | 11 T
“w .ruml,mn f | Wil o 1) J\ﬁi, yl
'S.Pnd:am T Tl O T
|I“|'|l ‘l ” \,!| ! l II|| IJ“ H |
I il!l | I Il Ll ]I I “
&0 dBm— i T T T T
i || I I !\
| B L
CF 5.2606 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Trc | X-Value | v-Value | Function | Function Result
11 1 5.241259 GHz -25.13 dBm Qcc Bw 16.669659501 MHz
Ti 1 5.2516987 GHz -4.30 dBm Ocr Bw Centroid 5.260033555 GHz
T2 1 5.2683684 GHz -4.60 dBm Occ Bw Freg Offset -566. 444562183 kHz
; 00.07.2020 | - , Y
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Section 7
Test name
Specification

Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5

-
MultiView | Receiver

ISpectrum @1

CN:emko
&
(-]

Ref Level 25.00 dBm
- Att
Input

Offset 30.00 dB ® RBW 300 kHz
0dB SWT 1.01 ms & VBW 1 MHz
1AC PS On__ Notch Off

Mode Auto Sweep

1 Occupied Bandwidth

Frequency 5.3000000 GHz

] M1[1]
=0 dBm 5.2978420 GHz
10 dérm
i
0 dBm
Tz
e
Ul
-10 dBm el -
T
-20 dBm l i
-30 dBerm IU ‘ II .r lﬂf ‘nl\
i, 7
i " H Hﬁ Aﬂ;’n \ .
1 h
I df | TS ek |
] ‘ U Y h |
R0 CI]JBm ‘F i r 1 ! 1 1
l II" I ! ( ,hul
a0 dem T
| |
| Ia,"ln
-70 dBm Rt
i M
CF 5.3 GH=z 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Trc | X-Value | ¥-value | Function Function Result |
1 1 5.297842 GHz 7.58 dBm Occ Bw 17.217201853 MHz
Tk 1 5.2914005 GHz -5.63 dBm Occ Bw Centroid 5.300009136 GHz
T2 1 5.3086177 GHz -4.90 dBm Ccc Bw Freq Offset 9.135761084 kHz

N

J

Aborted LLLCLLLLL]
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
-]

MultiView | Receiver ISpectrum @1

Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz

@ Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.3200000 GHz

Tnput 1AC PS On Notch Off
TOccupied Bandwidth

M1[1] 7.42 dBm
5.3186810 GHz
20 dBm
10 dBm “il
I )
0 dBm T ,nﬁ,_\" ol gl Ly
TRl
-10 dBm | - ‘i\ l Iir
| MRl
-20 dBm o |
o i
| I M I ’
-30 dBm LI MR
n”‘ ']IIHi [T “ i
VUL W
-40°dBm -ﬁ. B 1"1“ I ' T i III“’I ! §

Ca L [ i } r \l‘ﬂuﬁl ' W v
gl AV i (o
1 |_d|l R 1[ i ‘ | |l 1'1 'A,“-]I
e TR i . 1 RSk LR
N i (AT
a0 dBrr! d ' all T

il i)
CF 5.32 GH=z 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]

Type | Ref | Trc | X-Value | ¥-value | Function | Function Result |

1 1 5.318681 GHz 7.42 dBm Occ Bw 16.810688677 MHz

Tk 1 5.3116128 GHz -5.06 dBm Occ Bw Centroid 5.320018188 GHz

T2 1 5.3284235 GHz -4.66 dBrm Ccc Bw Freq Offset 18.188068178 kHz

ﬂ J Measuring... ERRRRRNED ("] 091%7429053 [ ) .. f[ ‘e }
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
-]

MultivView | Receiver Spectrum @1

Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz

& Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.5000000 GHz
Input 1AC  PS On_ Notch Off

1 Occupied Bandwidth

M1[1] 7.99 dBm

5.4987410 GHz
20 dBm

M1
10 dBm

[I\
0 dem LUVLL

-10 dBm

W] I
-20 dBm 1 H LY —

S B Ay _.‘"‘l\I
o |q (k
iy il

| L g
J|"||

1

M

\hwl'ul ‘l \Il .

) [T THle e

UTEH / s TRl

Cllr " i|i : | 1 |'\f‘ | | q "”l ”
| ,‘| 1 A

CF JS GHz 1001 pts Mi ‘|‘ I‘II‘WHZ/ Span 60.0 MHZ.

2 Marker Table

Type | Ref | Trc | X-value | v-Value | Function | Function Result
[Xh1 1 5.498741 GHz 7.99 dBm Qcc Bw 17.051742961 MHz
Td 1 5.4914572 GHz -9.11 dBm Occ Bw Centroid 5.499983056 GHz
T2 1 5.5085089 GHz -5.72 dBm Qcc Bw Freq _OffSet -16.943950109 kHz
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Section 7
Test name
Specification

Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5

-
MultiView | Receiver

ISpectrum @1

(@emko
®
(-]

Ref Level 30.00 dBm
@ ALt
Input

Offset 30.00 dB ® RBW 200 kHz
10dB  SWT 1.01 ms & VBW 1 MHz
1AC PS On__ Notch Off

Mode Auto Sweep

TOccupied Bandwidth

20 dBm

Frequency 5.5800000 GHz

M1[1]
5.5825170 GHz

10 dBm

0 dém

-10 dem

-20 dBm

-30 dem

=
-
—
—
==

i

‘.
1 ‘ ]i
CF 5.58 GH=z 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Trc | X-Value | ¥-value | Function Function Result |
11 1 5.582517 GHz 7.57 dBm Occ Bw 17.039224244 MHz
Tk 1 5.571483 GHz -8.96 dBm Occ Bw Centroid 5.580002567 GHz
T2 1 5.5885222 GHz -5.78 dBm Ccc Bw Freq Offset 2.566664917 kHz
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15:00:50

. r—[ K }

802.11a, 6Mbps

Report reference ID: 392986-3TRFWL

Page 23 of 246



Section 7
Test name
Specification

Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5

-
MultiView | Receiver

ISpectrum @1

Ref Level 30.00 dBm
@ Att 10 dB

Input 1 AC
TOccupied Bandwidth

20 dBm

(@emko
&
(-]

Offset 30.00 dB & RBW 200 kHz
SWT 1.01 ms & VBW 1 MHz
PS On_ Notch Off

Mode Auto Sweep

Frequency 5.6600000 GHz

M1[1]
5,6612590 GHz

10 dem

0 dem

-10 dBm

-20 dem

-320 dem

-40 dem - ﬁ

CF 5.66 GHz

1001 pts 6.0 MHz/

Span 60.0 MHz

2 Marker Table

Type | Ref | Trc |
M1 1
Tk 1
T2 1

X-Value |
5.661259 GHz
5.6517362 GHz
5.6683335 GHz

¥-¥alue
7.23 dBm

-3.74 dBm

-3.33 dBm

Function
Qcc Bw
Occ Bw Centroid
Ccc Bw Freq Offset

Function Result |
16.597265768 MHz
5.660034855 GHz
34.855193834 kHz

N
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Section 7
Test name
Specification

Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5

(@emko
&®
-]

MultiView &-;g{ Receiver ISpectrum @1
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
@ ALt 10dB SWT 1.0l ms ® VBW 1 MHz Mode Auto Sweep Frequency 5.7000000 GHz
Input 1AC _PS On__Notch Off
1 Occupied Bandwidth
M1[1] 7.54 dBm
5.6977820 GHz
20 dem
10 dBm le
0 derm PR | YR Ew.ljni_
i
I i 1B
-10 dem | T . i -
[ | |
-20 dBm —h
T I
]ll,l H] lrl | !l “ |1| il.‘]r‘ !
-30 dem d B
OV e |l 1
i 1| F uiy |‘|1 .‘.\
‘ ol i L3 1A AR
-40 dBm i J-‘IIP U’n f{“‘l l i! E Iu Hl“‘ »qi !l 3 |
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Sl T,
fS‘DndBml 3 [H\\nu‘ 171 ILi‘” | i PI || Vi T i r|
it i 1 ! (111 FALR i I
4 i RN l | J"l ‘nwu‘t!'-.'“f fi]
L Y ‘ P DL
il AL
CF 5.7 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Tre | X-Value | ¥-Value Function Function Result
11 1 5.697782 GHz 7.54 dBm QOcc Bw 16.677437863 MHz
T 1 5.6916756 GHz -3.74 dBm Occ Bw Centroid 5.700014318 GHz
T2 1 5.708353 GHz -2.63 dBm Occ Bw Freg Offset 14.317551445 kHz
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
MultiView | Receiver ISpectrum @1 v
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
@ Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.7450000 GHz
Tnput 1AC  PS On_ Notch Off
TOccupied Bandwidth ZEPT
MI1[1] 7.32 dBm
5.7437410 GHz
20 dBm
10 dBm M'l
¥ kM
L
0 dBm ir T
W ] |ﬂ|F I\M] !\1 i T2
‘n' \WH il [h'ifa.ﬂ,v
-10 dBrm B ] S AR ,‘J| AW
1 I l 1' [ || {
1
-20 dem
' wl Pyl I *Mwl e
o A S WLl
-30 dem —r i “L' ‘m " !“‘" ‘rl % k 1 - !!r”’,ﬂl i! T ﬂ‘f 'M’F Il
bt T VI el
) I I L[ {1 1]
40 dBm e ”l i 1 i Tt ot
' ’\r [JII ”‘ i ] ﬁ| ‘ l‘ [ N | nlh I
A ! L] r
_50 el .’“ ‘i b ! I ]‘i\ 1 a .
i i [ | L el (L
[l‘.\ El hl.. 1| | (T N AR Ll
LIS g Wy
-apqu_rp i | | 17|
]
CF 5.745 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Trc | X-Value | v-Value Function Function Result
h1 1 5.743741 GHz 7.32 dBm Qcc Bw 16.900830193 MHz
T 1 5.7365914 GHz -6.11 dBm Occ Bw Centroid 5.745041862 GHz
T2 1 5.7534923 GHz -6.16 dBm Occ Bw Freg Offset 41862030882 kHz
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Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5

Section 7
Test name
Specification

(@emko
®
(-]

MultiView | Receiver ISpectrum @1
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
@ Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.7850000 GHz
Tnput 1AC PS On Notch Off
TOccupied Bandwidth
M1[1]
5.7862590 GHz
20 dem
10 dBm '“il
0 dBm ? I :p._iug’ﬁﬂ f i
L
U i
i M L
-10 dBm ! . i .
4 4 Ili. ,Ill i ul
“RRERN T I T
[\W!rl[ ! LT
-30 dBm gt ih J‘i 1 n;“l\ L i ‘JTi L | ! Elf
B & 1 ¥ N
el AL
[0 f 1 \ ‘
'I |
\q |
CF 5.785 GHz 1001 pts 6.0 MHz/
2 Marker Table |
Type | Ref | Trc | X-Value | ¥-value | Function Function Result |
11 1 5.786259 GHz 7.39 dBm Qcc Bw 16.977645495 MHz
T1 1 57765764 GHz -5.38 dBm Occ Bw Centroid 5.785065201 GHz
T2 1 5.793554 GHz -7.09 dBm Occ Bw Freq Offset 65 20075182 kHz
: 09.07.2020 | el F
ﬂ J Measuring... EEERRRRNN X 15:52:58 [ ® f[ ® }
802.11a, 6Mbps
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
-]

MultiView &-;g{ Receiver ISpectrum @1
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
@ ALt 10dB SWT 1.0l ms ® VBW 1 MHz Mode Auto Sweep Frequency 5.8250000 GHz
Input 1AC _PS On__Notch Off
1 Occupied Bandwidth
M1[1]
5.8238010 GHz
20 dBm
10 dBm Ll
¥
. | Ik
) dBm Aopt 1 s
o T i AT T
T A B o (L ol T2
Tl v | Y o
i 0L I
-10 dem H
1| |
| I
-20 dBm T i
T il
T I Wl
M',"H'fw il
s, 1 ‘|ﬂ L il
) g l i
” |; | | \‘»Jl-l ;JH ! | 1
AT R sl i
~40 dBm o | 1 il
1y (ill | m !
Ll V]
=0 dBIF"n T ﬂ?’ : l L i
bt [T
:ME-JA A - L
il
CF 5.825 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz |
2 Marker Table ]
Type | Ref | Tre | X-Value | ¥-Value | Function \ Function Result
11 1 5.823801 GHz 6.99 dBm Qcc Bw 16.882075537 MHz
T1 1 5.8165943 GHz -6.40 dBrm CQcc Bw Centroid 5.825035365 GHz
T2 1 5.8334764 GHz -6,30 dBm Occ Bw Freq Offset 35.364651861 kHz
ﬂ J Measuring... @R RRERECE X 591%7523053 [ : .” r[ .' }
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
-]

MultiView | Receiver ISpectrum @1
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
= Att i0dB SWT 1.01ms® VBW  1MHz Mode Auto Sweep Frequency 5.1800000 GHz
Input 1AC  PS On_ Notch Off
TOccupied Bandwidth
M1[1] 8.72 dBm
5.1812590 GHz
20 dBm
M1
10 dBm 7
r!L F| . | L
o dem f -"qﬁ‘ 8,8 1 L 4 T, P all i
m = IJIM!J! ‘m h]"xwﬂh“, i]u 1 A l‘lll--i-lilr Il\]i |I M i
9 ' | Il * \.1 \l, v W ‘ 1 ‘ I = kl‘” W l'ra
-10 dBm T | T i i ] - i'l‘ .
1 Fh i i
1 I ! il | il
-20 dim i LI T il
1 r!ill’! 1A '11\'1"1 \J‘i |/ | [ ll“ Ao r\.r|
a0 dorn g (g LDl et Ml
‘ U TR il
i } ‘ ‘|T | Hi ! ' ij‘" ! |
“40/dBMm J‘\ il — H [” | ‘
I L }
I it |
3 Wl ‘
'ESDHBW L !!l
My l” A
1 ] AR i
-6l M -- T 1 i T
i TS LN N LA
‘ | | il A -'\I'| f “a»-u
il LRI 'R b
! LR (Y TV
CF 5.18 GH=z 1001 pts 6.0 MH=z Span 60.0 MHz
2 Marker Table |
Type | Ref | Trc | X-Value | ¥-value | Function | Function Result |
M1 1 5.181259 GHz 8.72 dBm Qcc Bw 18.666660184 MHz
T1 1 5.1708184 GHz -6.96 dBm Occ Bw Centroid 5.180151703 GHz
T2 1 5.189485 GHz -10.61 dBm Occ Bw Freq Offset 151.70331234 kHz
ﬂ J Measuring... EURRRRNNN [ ] 091067126033 [ ’ .. f[ ‘e }
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
=

MultivView | Receiver Spectrum @1

Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz

= Att 10dB SWT 1.01ms® VBW  1MHz Mode Auto Sweep Frequency 5.2000000 GHz
Input 1AC PS On Notch Off
1 Occupied Bandwidth
M1[1] 8.61 dBm
. 5.1987410 GHz
M1
10 dBm ¥
Mo o o Qleal o Dol ) o™
0 dBm PRI TR RN\ (1 AT —1—
P AN
=10 dBm N ! ! ! | . o
i Ty |
i Y | ﬂl‘ ,‘ | ‘ | I ‘ ‘I \ﬂ' 1
-20 der T f || wlli""j:ﬂ ‘il ] iwi”“ i | W
| Y T fl | V'u‘ | lj )U I W'l M AN
-30 dBrr ,‘ ‘Jﬂ‘ || M l ‘Il‘ m i ilf T il | y ‘i l" S aEmatt
TR |

|
Il 3 ‘

"
|
o

|

o Iy
=} el
shls
—=so%
=

—— 1

CF 5.2 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table |
Type | Ref | Tre | X-Value | ¥-Value | Function \ Function Result
M1 1 5.198741 GHz 8.61 dBm QOcc Bw 18.832118749 MHz
T 1 5.1907414 GHz -8.89 dBm Occ Bw Centroid 5.200157447 GHz
T2 1 5.2095735 GHz -10.04 dBrm Qcc Bw Freq _OFFEet 157.447443383 kHz
T R G T

802.11n (HT20), 6.5Mbps,
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
3

MultiView | Receiver ISpectrum @1

Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz

@ Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.2400000 GHz
Input 1AC  PS On_ Notch Off

TOccupied Bandwidth

5.2412590 GHz

20 dBm

10 dBm -

0 dBm

i}

__44
—
o
=-:—<I L

-10 dem

-20 derm

-30 dBm '?
|
|

CF 5.24 GH=z 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Trc | X-Value | v-Value | Function | Function Result
h1 1 5.241259 GHz 8.34 dBm Qcc Bw 17.971355917 MHz
Ti 1 5.2310435 GHz -2.02 dBm Ocr Bw Centroid 5.240029186 GHz
T2 1 5.2490149 GHz -2.57 dBm Occ Bw Freg Offset 20.186109925 kHz
ﬂ J Measuring... @R RRERECE A 591%71241]ig [ : .' i r[ .' }
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
-]

MultiView | Receiver ISpectrum @1

Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz

@ Att 10dB  SWT 1.01 ms & VBW 1 MHz Mode Auto Sweep Frequency 5.2600000 GHz
Input 1AC  PS On_ Notch Off

TOccupied Bandwidth 28P 1
M1[1] 8.04 dBm

5.2612590 GHz

20 dBm

10 dBm = : 4

0 dém

-10 dem

-20 dBm

-30 dém TR

i

e

e

Il
I
il

I

Tl
I

CF 5.26 GHz : 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table ]
Type | Ref | Trc | X-Value | ¥-value | Function Function Result |

11 1 5.261259 GHz 8.04 dBm Occ Bw 17.9405779 MHz

Tk 1 5.251042 GHz -2,36 dBm Occ Bw Centroid 5.26001232 GHz

T2 1 5.2689826 GHz -3.83 dBm Ccc Bw Freq Offset 12319945307 kHz
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O

®
3

MultiView | Receiver ISpectrum @1
Ref Level 30.00 dBm Offset 30.00 dB & RBW 200 kHz
= Att i0dB SWT 1.01ms® VBW  1MHz Mode Auto Sweep Frequency 5.3000000 GHz
Tnput 1AC  PS On_ Notch Off
TOccupied Bandwidth
5.3025170 GHz
20 dBm
M1
10 dBrm -
M o g )y TR
0 dem . Lt L .
t sl JIJ‘ TMF I I.-|i ™) ™
kol 1 ‘*
-10 dBm | !
T
. ! ‘
-20 dBm ‘ i_,‘|f l\i{.\i}w r\ﬂ ‘ ﬂ :
| il e
-30 dBm 111 ”IJ' ﬂ: ] S “
[THR VAR
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| T LAY
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
f MultiView &[ Receiver I Spectrum @1
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Section 7 Testing data
Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
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Section 7
Test name
Specification

Testing data

RSS-Gen, Issue 5

RSS-Gen Clause 6.6 Occupied bandwidth
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Section 7
Test name
Specification

Testing data

RSS-Gen, Issue 5

RSS-Gen Clause 6.6 Occupied bandwidth

MultiView | Receiver

Spectrum

Offset 30.00 dB ® RBW 200 kHz

Ref Level 30.00 dBm

=],

CI\Bemko
&®
(]

= Att i0dB SWT 1.01ms® VBW  1MHz Mode Auto Sweep Frequency 5.6600000 GHz
Input 1AC  PS On_ Notch Off
1 Occupied Bandwidth
56612590 GH
20 dem z
10 dém ";"'_1
o dem E A R R P T R
9 h| N‘-. ‘I”r | mﬂ || ﬁm' i ,-l i l'| ‘ ||i‘ W‘PI [!i ‘\ [']:
i ‘ 1
-10 dBm JI ’ ; | ‘
1l L I
-20 dBm T j.l |b‘ ‘||r.“
I I ‘ J bl 1 :
’ LN h'u b L B
30 derm i i v i
Ll WM
! : ! LD il
-40 dBm T
e 'ﬂ | N (11T
_SP dBm I _4 l | | U"- | ‘w“.h_“ — |‘I 1
W TC TTT | | T TR e
}Irl]ﬂ Tl | ' Mu ﬂ| ‘H“‘
lh”_isn B ‘ Llﬂ ‘ | I le ' ‘j !
T T Tilmii
! : '|J \ l‘ H ! ‘ l‘ | !
CF 5.66 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
Type | Ref | Tre | X-Value | ¥-Value Function Function Result
M1 1 5.661259 GHz 7.23 dBm Qcc Bw 16.597265768 MHz
T 1 5.6517362 GHz -3.74 dBm Occ Bw Centroid 5.660034855 GHz
T2 1 5.6683335 GHz -2.33 dBm Occ Bw Freg Offset 34.855193834 kHz

J Measuring...

| RERRRE sy

15:51:27 [ ] L ] }

802.11n (HT20), 6.5Mbps,

Report reference ID: 392986-3TRFWL

Page 37 of 246



Section 7
Test name
Specification

Testing data

RSS-Gen, Issue 5

RSS-Gen Clause 6.6 Occupied bandwidth
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Test name
Specification

Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
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Section 7
Test name
Specification

Testing data
RSS-Gen Clause 6.6 Occupied bandwidth
RSS-Gen, Issue 5
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Section 7 Testing data

Test name RSS-Gen Clause 6.6 Occupied bandwidth k
Specification RSS-Gen, Issue 5 Nem O
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Test name
Specification

Testing data

RSS-Gen, Issue 5

RSS-Gen Clause 6.6 Occupied bandwidth

( MultiView &-’:-,{ Receiver

Ref Level 30.00 dBm
& ALt
Input

Offset 30.00 dB ® RBW
108 SWT  1.1mse VBW
1AC_PS On

T Occupied Bandwidth

20 dBm

Spectrum

Notch

300 kHz
1 MHz
Off

=],

(@emko
&
-]

Mode Auto Sweep

Frequency 5.2710000 GHz

5.2802900 GHz

10 dBm

0 dem

NI].

RS

Hﬁlﬂ_ﬂi‘ |

fir ll‘

| 'rWn
\ H

il
I

il
f

_h_iL__

1

lw'r! L

TP

‘ A !'| rq L1
l‘l [ "r\||'| |""|\" i
L]

=S

Tilﬂ dB T
2 dJ , i \'Hﬂ

i H{hi*w”\ :
1A

Aty

i

CF 5.271 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table |
Type | Ref | Trc | X-Value | v-Value Function | Function Result
[1ih1 1 5.28029 GHz 1.72 dBm COcc Bw 36.552508428 MHz
T1 1 5.2517721 GHz -2.39 dBm Occ Bw Centroid 5.270048352 GHz
T2 1 5.2883246 GHz -5.52 dBm Occ Bw Freg Offset -951.647303723 kHz

N

J Measuring...

802.11n (HT40), 13.5 Mbps,

e 09.07.2020 Ref
16:30:14 l

]

. ]

Report reference ID: 392986-3TRFWL

Page 43 of 246



